

**ANTI-INFECTIVE IV DOSING IN CONTINUOUS RENAL REPLACEMENT THERAPY  
(CRRT)**

<b>Anti-Infective Drug and Dose</b>	
acyclovir 10 mg/kg IV Q12H	fluconazole 400-800 mg IV Q24H
amikacin 10 mg/kg IV, then 7.5 mg/kg IV Q24H	ganciclovir 2.5 mg/kg IV Q12H
amphotericin liposomal 5 mg/kg IV Q24H	gentamicin 2-3 mg/kg IV, then 1.5-2.5 mg/kg IV Q24H
ampicillin 2 g IV Q6-8H	imipenem 500 mg IV Q6-8H
azithromycin 500 mg IV Q24H	levofloxacin 750 mg IV, then 500 mg IV Q24H
ceFAZolin 2 g IV Q12H	linezolid 600 mg IV Q12H
cefoTAXime 2 g IV Q6-8H	meropenem 500 mg IV Q6H or 1 g IV Q8H
cefOXitin 2 g IV Q8-12H	metroNIDAZOLE 500 mg IV Q8-12H
ceftAZidime 2 g IV Q8-12H	micafungin 100 mg IV Q24H
cefTRIAxone 1-2 g IV Q12-24H	MOXifloxacin 400 mg IV Q24H
cefuroxime 750-1500 mg IV Q12H	penicillin G 2-4 million units IV Q4-6H
ciprofloxacin 400 mg IV Q12-24H	pentamidine 4 mg/kg IV Q24H
clindamycin 600-900 mg IV Q8H	piperacillin/tazobactam 3.375 g IV Q6H
cloxacillin 2 g IV Q4-6H	ticarcillin/clavulanate 3.1 g IV Q6H
colistin 4 mg/kg IV, then 100 mg IV Q12H	tigecycline 100 mg IV, then 50 mg IV Q12H
co-trimoxazole 5-10 mg/kg IV Q12H (based on trimethoprim)	tobramycin 2 to 3 mg/kg IV, then 1.5 to 2.5 mg/kg IV Q24H
daptomycin 8-10 mg/kg IV Q48H	vancomycin 25 mg/kg IV, then 15 mg/kg IV Q24H
erythromycin 500-1000 mg IV Q6H	voriconazole 6 mg/kg IV Q12H x 2 doses, then 4 mg/kg IV Q12H